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11AX40MIMO_Ant5_5710

oo
A
Ref Level 20.00 dem Offset 14.81 d8 @ RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
i) M1} 12.57 dBm
5.7110390 GHz|
ioi ‘ PR O AT .
TN ST 37.722277722 MHz|
0 de. !
-10 dB (
2 mm%%'u rum
L ™,
-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
X-value | Y-value | Function | Function Result |
5.711039 GHz 12,57 dBm |
5.6011389 GHz 4.37 dém Occ Bw | 37.722277722 MHz |
5.7288611 GHz 5.71 dBm

Date

T

11AX40MIMO_Ant18_5710

[ A ]
Ref Level 20.00 d8m Offset 14.86 d&8 @ RBW 1 MHz
| Att 25 dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
T mM1[1] 12.36 dBm)|
4 M | 5.7106390 GHz
10de r -, - b L T2
wu"wm e M.M\i 37.722277722 MHZ|
0dB / 1
-10 dBm
;m 4 NA?‘"‘ liJ} L.M” PRl W
-30 dBm
-40 de
-50 dBr
-60 dB!
-70d
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.710639 GHz 12,36 dBm |
T1 1 5.6912188 GHz 4.66 dBm Occ Bw 37.722277722 MHz |
|l T2 1 5.7289411 GHz 5.07 dBm |
~r
W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZN60G

Page Number

. A80 of A189



samran s, FCC RF Test Report Report No. : FR350505E

11AX40MIMO_Ant5_5755

(®)

Ref Level 20.00 d8m Offset 15.04 d&8 @ RBW 1 MHz

o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
m1[1] 15.05 dBm
T - o Magabiiolo M ro 5.7575570 GHz
e Oce B 37.962037962 MHZ|
0 dBi ( \{
S il L T il
MQ&&M o
-30 dBm
-40 dg|
-50 dBr
-60 dB|
-70 dB
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
X-value | Y-value | Function | Function Result |
5.757557 GHz 15,05 dBm |
5.735079 GHz 5.90 dBm Occ Bw | 37.962037962 MHz
5.7739411 GHz 7.38 dBm

Date

11AX40MIMO_Ant18_5755

Ref Level 20.00 d8m Offset 15.05 d8 & RBW 1 MHz
| Att 25 dB  SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View
M1 15.78 dBm|

10 d8 LE WU PR Wﬂh\ bssdi To 5.7531620 GHz|
ocd 'M 37.802197802 MHz
0de

-10 di g
Mﬁ':\;mww LT

-30 dém

-40 de

-50 dBr

-60 dB!

-70d

CF 5.755 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function
M1 1 5.753162 GHz 15.78 dém |
T1 1 5.7358991 GHz 8.02 dBm Occ Bw 37.802197802 MHz

T2 1 5.7737013 GHz 6.73 dem |

X T

Function Result |
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11AX40MIMO_Ant5_5795

(®)

Ref Level 20.00 dém

Offset 15.12 dB8 @ RBW 1 MHz

o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1} 14.66 dBm)|
A s i)
{5viia I AT MI i 5.7967580 GHz|
r"“ cC B! 37.962037962 MHz
0 de. / \
e W] WP
-30 dBm
-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.796758 GHz 14.66 dBm |
11 1 5.775979 GHz 6.59 dBm Occ Bw | 37.962037962 MHz
T2 1 5.8139411 GHz 5.36 dBm

Date
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11AX40MIMO_Ant18_5795

[ A ]
Ref Level 20.00 dém Offset 14.83 d8 @ RBW 1 MHz
| Att 25 dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
Mii] 14.84 dBm)|
) 5 44 3
10 dem—1, S [T [ B 5.7944410 GHZ|
F‘V‘ Occ BwW 37.962037962 MHz
0dB JJ \‘
-10 dBm W W
A L WY
o ”1"44
-30 dem
-40 de
-50 dBrr
-60 dBi
-70d
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.794441 GHz 14.84 dem |
T1 1 5.7760589 GHz 6.49 dBm Occ Bw 37.962037962 MHz
I T2 1 5.814021 GHz 6.12 dBm |

T
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11AX80MIMO_Ant5_5210

oo
A
Ref Level 20.00 dém Offset 14.52 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
m1[1] 8.29 dBm
ods M1 5.221030 GHz
Y i L b g bk L DS itk T2 78.001998002 MHz
b e iy
0 de. / \
-10 dB / \‘
-20 de
PP PRI W g
| ) "
-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.22103 GHz 8.29 dBm |
T [ 1 5.170999 GHz 2.75 dem Occ Bw | 78.001998002 MHz
T2 1 5.249001 GHz 2.82 dBm

Date

11AX80MIMO_Ant18_5210

Ref Level 20.00 dem Offset 14.65 dB @ RBW 2 MHz
o Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
mM1[1] 10.25 dBm
10 dB: 5.175000 GHz|
¥ Y PR Occ Bw 5 78.161838162 MHz
g T
0dB \t
-10 dBm k
-20 dB
P TR -
TR ORI g
-40 dB
-50 dBm
-60 dB
-70d
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.175 GHz 10.25 dBm |
T1 1 5.170519 GHz 3.09 dBm Occ Bw 78.161838162 MHz
|l T2 1 5.248681 GHz 1.74 dBm |
~ __
W
Date: 9 22:57:43
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11AX80MIMO_Ant5_5290

(®)

Ref Level 20.00 dém

Offset 14.85 d8 @ RBW 2 MHz

o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
M1 Mi[1] 12.45 dBm
10 dB T (R ST IR o 5.294000 GHz|
?rm Ao ¥ UEEM 78.161838162 MHz
0 dBi [ \
-10 dB
— \TW'( "‘WL»MIMM
i
-30 dBm
-40 dg|
-50 dBr
-60 dB|
-70 dB
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
X-value | Y-value | Function | Function Result |
5.294 GHz 12,45 dBm |
5.250999 GHz 8.00 dBm Occ Bw | 78.161838162 MHz
5.329161 GHz 5.86 dBm

I
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11AX80MIMO_Ant18_5290

(=]

Ref Level 20.00 dém

Offset 14.90 dB8 @ RBW 2 MHz

o Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
M1[1] 13.80 dBm)
5 T1 T (e P —— 5.294800 GHZ|
A0 M O W“’“ﬁ 77.522477522 MHz
0dB f, H
-10 dBm

-20 de

\“Amll Lo, -

“30'dBm

w0 WMMJ

-40 de
-50 dBrr
-60 dB!
-70d
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.2948 GHz 13.80 dem |
T1 1 5.251479 GHz 7.90 dém Occ Bw 77.522477522 MHz |
T2 1 5.329001 GHz 7.02 dem |
~

T
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11AX80MIMO_Ant5_5530

o
A
Ref Level 20.00 dém Offset 14.51 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
Mi[1] 10.45 dBm
5 ¥ L 5 5.508420 GHZ|
10 WMWWW 77.842157842 MHZ|
0 dBi / \
-10 dB { \
e o
ok
At il
-40 dg|
-50 dBr
-60 dB|
-70 dB
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.50842 GHz 10,45 dBm |
T 1 5.490999 GHz 6.30 dm Occ Bw | 77.842157842 MHz
T2 1 5.568841 GHz 5.63 dBm
~r

Date
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11AX80MIMO_Ant18_5530

(=]

Ref Level 20.00 dém
| Att 25 dB

Offset 14.55 d8 @ RBW
1ms @ VBW 10 MHz

SWT

2 MHz

Mode Sweep

@153 View

10 dB

mi[1] M1

0dB

T

11.77 dBm|
5.562930 GHz|
78.161838162 MHz

-10 dBm

-20 dB

Y

/
WWMW(

-40 de
-50 dBrr
-60 dB!
-70d
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.56293 GHz 11.77 dém |
T1 1 5.490999 GHz 5.78 dBm Occ Bw 78.161838162 MHz
T2 1 5.569161 GHz 6.34 dem |
~

T
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11AX80MIMO_Ant5_5610

(®)

Ref Level 20.00 dém Offset 14.88 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
URieY) 11.22 dBm
= .I 5.624230 GHz
iod y” P POF Ve ¥ R T BN APV TR Y—- 2 77.682317682 MHz
0 de. / \
-10 dB [1 \
-20 dB
g polie o TN
m ' Mumlﬁ
-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.62423 GHz 11.22 dBm |
TL 1 5.571159 GHz 4.54 dBm Occ Bw | 77.682317682 MHz
T2 1 5.648841 GHz 4.51 dBm
~r
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11AX80MIMO_Ant18_5610

Ref Level 20.00 dém
| Att 25 dB

Offset 14.79 d8 @ RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

M1 mM1[1]
Lt b I |

10 dB

12.89 dBm
5.601530 GHz
77.522477522 MHz

0dB

-10 dBm

-20 de

P

wn"\.hmm m

WWWW

-40 de

-50 dBr

-60 dB!

-70d

CF 5.61 GHz

1001 pts

Span 160.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1

5.60153 GHz
5.570839 GHz

12,89 dBm

4.78 dBm Occ Bw

77.522477522 MHz |

Il T2 1

5.648362 GHz 2.77 dém

I
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11AX80MIMO_Ant5_5690

oo
A
Ref Level 20.00 dém Offset 15.01 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
vy MII1] 11.52 dBm)|
b it i Y | 5.700710 GHz
10 }VW My P bttt 2 77.842157842 MHz|
0 de. / \
-10 dB A/ \
ik L o
-30 dBm
-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.70071 GHz 11,52 dBm |
T 1 5.651159 GHz 5.80 dBm Occ Bw | 77.842157842 MHz
T2 1 5.729001 GHz 4.25 dBm
~r

C I
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(=]

Ref Level 20.00 dém

| Att 25 dB  SWT

Offset 15.20 d&8 @ RBW

2 MHz

1ms @ VBW 10 MHz Mode Sweep

@153 View

10 de T1

M1[1] M1 12.48 dBm|

5.718770 GHz

YT PRYSTa T

77.842157842 MHz|

" ..J,W
OcCBw ™

oa L

-10 dBm [

\

-20 de +

|

-40 de

-50 dBr

-60 dB!

-70d

CF 5.69 GHz

1001 pts Span 160.0 MHz

Marker

X-value

| Y-value | _Function | Function Result |

Type | Ref | Trc |
M1 1

T1 1

5.71877 GHz
5.651319 GHz

12,48 dBm

6.29 dBm Occ Bw

Il T2 1

5.729161 GHz

E 77.842157842 MHz |
5.96 dem |
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11AX80MIMO_Ant5_5775

o
A
Ref Level 20.00 dém Offset 14.90 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms » VBW 10 MHz Mode Sweep
@153 View
M1 m1[1] 12.57 dBm
1048 T, ol TI] BETI r AA I 2 0770508
b i e ORW 78.161838162 MHz
0 dBi J[ \
-10 dB \m
W,] WM N o
T oy
-30 dBm
-40 dg|
-50 dBr
-60 dB|
-70 dB
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.76877 GHz 12,57 dBm |
TL 1 5.735839 GHz 6.92 dim Occ Bw | 78.161838162 MHz
T2 1 5.814001 GHz 6.32 dBm
~r
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11AX80MIMO_Ant18_5775

(=]

/

Ref Level 20.00 dem  Offset 15.07 d6 @ RBW 2 MHz
o Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
M1l 14.57 dBm
n SEIT W ALY 9 8780220 GHa
10d ]}' P g wéﬁﬁwf““"\xl 78.321678322 MHZ|
0 de.

1

%Wm

23:31:58

-30 dem
-40 de
-50 dBrr
-60 dB!
-70d
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.75022 GHz 14.57 dem |
T1 1 5.735519 GHz 7.33 dBm Occ Bw 78.321678322 MHz |
|l T2 1 5.813841 GHz 5.96 dBm |
~
)
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Min emission bandwidth for UNII-3

Test Result
6dB EBW . .
TestMode Antenna | Freq(MHz) MHZ] FL[MHz] | FH[MHz] | LimitfMHz] | Verdict
z
Ant5 5745 15.08 5737.48 5752.56 0.5 PASS
Antl18 5745 16.28 5736.84 5753.12 0.5 PASS
Ant5 5785 15.04 5777.48 5792.52 0.5 PASS
11A-CDD
Ant18 5785 15.68 5776.84 5792.52 0.5 PASS
Ant5 5825 15.12 5817.44 5832.56 0.5 PASS
Antl18 5825 15.68 5817.44 5833.12 0.5 PASS
Ant5 5745 15.16 5737.40 5752.56 0.5 PASS
Antl18 5745 15.60 5736.96 5752.56 0.5 PASS
Ant5 5785 15.12 5777.44 5792.56 0.5 PASS
11AX20MIMO
Ant18 5785 15.20 5777.32 5792.52 0.5 PASS
Ant5 5825 16.24 5817.28 5833.52 0.5 PASS
Ant18 5825 15.12 5817.44 5832.56 0.5 PASS
Ant5 5755 36.56 5737.08 5773.64 0.5 PASS
Ant18 5755 36.32 5736.20 5772.52 0.5 PASS
11AX40MIMO
Ant5 5795 35.36 5777.24 5812.60 0.5 PASS
Antl18 5795 35.12 5777.48 5812.60 0.5 PASS
Ant5 5775 78.08 5735.96 5814.04 0.5 PASS
11AX80MIMO
Antl18 5775 77.28 5735.96 5813.24 0.5 PASS
Sporton International Inc. (Kunshan) Page Number : A89 of A189
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Test Graphs B4

11A-CDD_Ant5_5745

trum "E‘
Ref Level 20.00 dém Offset 15.04 d&8 @ RBW 100 kHz
| Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM1[1] 2.34 dBm
10d M2 5.7374800 GHz|
M M2[1] 8.18 dBm
ST D1 2.180 dBr X i lud\r«W"W\” bt ]h ) 5.7462400 GHz
o o M,
20 di M‘,“ i
il [y, g,
TH
-40d
=50 d
-60 dBi
-70 dBi
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result
M1 1 5.73748 GHz 2.34 dBm
M2 1 5.74624 GHz 8.18 dBm
‘ D3 M1 1 15.08 MHz 0.77 dB
-

(L

11A-CDD_Ant18_5745

)
A
Ref Level 20.00 dBm Offset 15.05 dB8 & RBW 100 kHz
o Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mi[1] 1.13 dBm)
M2 5.7368400 GHz
10 dei - M2[1] 6.88 dBm|
i o vk '“W aaba §0 D3 5.7424800 GHz|
- »f’f llﬁ
-20 dBm Wi ‘“W
4 ) mMW\f" "n""l)\MmA.
& W W
-40 dB
-50 dB|
-60 dBm
-70 dBi
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.73684 GHz 1.13 dBm |
M2 1] 5.74248 GHz | 6.88 dem | |
D3| M1 1 16.28 MHz 0.08 dB |
\ig
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11A-CDD_Ant5_5785

(®)

Ref Level 20.00 dém Offset 15.12 d8 @ RBW 100 kHz

o Att 25dB  SWT 1ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View
mi[1] 1.80 dBm)
i M2 5.7774800 GHz
: m2[1] 7.45 dBm
M1 03
Gy A e adupoleston M"‘MJ“M | i g 5.7875200 GHz
0w D1 1.450 dBm: Trandlse Lf —
-10 dB A'L)‘/ ‘v\%
20 dB i "

e - WWWM'«N TN

-40 dBy
=50 dBr
-60 dB|
-70 dB
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
X-value | Y-value | Function | Function Result |
5.77748 GHz 1.80 dBm |
5.78752 GHz 7.45 dBm
15.04 MHz 0.97 dB

Date

11A-CDD_Ant18_5785

Ref Level 20.00 dem Offset 14.83 d8 & RBW 100 kHz

| Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM1[1] 1.82 dBm
- 5.7768400 GHz
104 7 m2[1] 7.53 dBm
- SvireRii o IWMWM'MM | T S W - 5.7874800 GHz|

-10 dBm:

:: de ”‘r/ \L“v‘
i Y

W\% i TIPS

AL V'VHW
-40 dB
-50 dBm
-60 dB
-70d
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.77684 GHz 1.82 dBm
M2 1 5.78748 GHz 7.53 dBm
| p3] m1 1 15.68 MHz 2.35 dB |
)i _ L
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11A-CDD_Ant5_5825

o
A
Ref Level 20.00 dém Offset 15.01 d8 & RBW 100 kHz
o Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
Mi[1] 2.63 dBm)|
B M2 5.8174400 GHz
1049 01 mM2[1] 7.78 dBm)
L ggm——01 1.780 dBm Vo mthapflusaliarioin, O I § 5.8237200 GHz,
-10 dB Nw/ "\m\mm
20 d8 & i
(b WM‘W
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-40 dg|
=50 dBr
-60 dB|
-70 dB
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
X-value | Y-value | Function | Function Result |
5.81744 GHz 2.63 dBm |
5.82372 GHz 7.78 dBm
15.12 MHz 0.45 dB
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11A-CDD_Ant18_5825

Ref Level 20.00 dém Offset 14.91 d8 @ RBW 100 kHz
| Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1 3.72 dBm)|
1048 M2 5.8174400 GHz,
7 m2[1] ) 7.91 dBm
i 1010 h 0 T P P M"LM bl 1]]| P 1o 5.8237200 GHz
o dBm {01 1.910 dBm !
-10 dBm NJJ '\’UM
-20 de i
s ety
e e
-40 de
-50 dBr
-60 dB!
-70d
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.81744 GHz 3.72 dém
M2 1 5.82372 GHz 7.91 dém
| p3] m1 1 15.68 MHz -1.65 dB
~r
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11AX20MIMO_Ant5_5745

o
A
Ref Level 20.00 dm  Offset 15.04 dB @ RBW 100 kHz
o Att 25dB  SWT 1ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View
mi[1] 2.33 dBm)|
o M2 5.7374000 GHz,
iod = Mm mM2[1] 8.13 dBm)
4. % v &) LT PR o 5.7437200 GHz
G dBm 101 2.130 dBm; vl e
-10 dB 'wa \\%
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ek (T
BT o
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-50 dBr
-60 d8
70ds
CF 5.745 GHz 1001 pts Span 40.0 MHz.
Marker
X-value | Y-value | Function | Function Result |
5.7374 GHz 2,33 dém |
5.74372 GHz 8.13 dBm
15.16 MHz 0.79 dB
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11AX20MIMO_Ant18_5745

Ref Level 20.00 dém Offset 15.05 d8 & RBW 100 kHz
| Att 25dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 1.98 dBm
- M2 5.7369600 GHz
10d Y m2[1] 7.84 dBm
Dot s, sl D3 5.7437200 GHz
HgBm——01 1.840 dBm: - AN SR i a
-10 dBm: f/f-q le\ik
-20 dB = ey
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"W e LT
-40 de
-50 dBrr
-60 dBi
-70d
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
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Maximum power spectral density

Test Result

TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict

Ant5 5180 4.22 <11.00 PASS

Ant18 5180 3.81 <11.00 PASS

total 5180 7.03 <11.00 PASS

Ant5 5220 4.31 <11.00 PASS

Ant18 5220 4.03 <11.00 PASS

total 5220 7.18 <11.00 PASS

Ant5 5240 4.14 <11.00 PASS

Ant18 5240 3.64 <11.00 PASS

total 5240 6.91 <11.00 PASS

Ant5 5260 7.44 <11.00 PASS

Ant18 5260 7.09 <11.00 PASS

total 5260 10.28 <11.00 PASS

Ant5 5300 7.47 <11.00 PASS

Ant18 5300 7 <11.00 PASS

total 5300 10.25 <11.00 PASS

Ant5 5320 7.57 <11.00 PASS

Ant18 5320 6.76 <11.00 PASS

total 5320 10.19 <11.00 PASS

Ant5 5500 6 <11.00 PASS

Ant18 5500 6.42 <11.00 PASS

total 5500 9.23 <11.00 PASS

LA-CDD Ant5 5580 5.83 <11.00 PASS

Ant18 5580 6.25 <11.00 PASS

total 5580 9.06 <11.00 PASS

Ant5 5700 6.17 <11.00 PASS

Ant18 5700 6.1 <11.00 PASS

total 5700 9.15 <11.00 PASS

Ant5 5720_UNII-2C 6.16 <11.00 PASS

Ant18 5720_UNII-2C 5.54 <11.00 PASS

total 5720_UNII-2C 8.87 <11.00 PASS

Ant5 5720_UNII-3 0.77 <30.00 PASS

Ant18 5720 _UNII-3 0.37 <30.00 PASS

total 5720_UNII-3 3.58 <30.00 PASS

Ant5 5745 5.16 <30.00 PASS

Ant18 5745 5.26 <30.00 PASS

total 5745 8.22 <30.00 PASS

Ant5 5785 5.08 <30.00 PASS

Ant18 5785 5.24 <30.00 PASS

total 5785 8.17 <30.00 PASS

Ant5 5825 4.62 <30.00 PASS

Ant18 5825 5.2 <30.00 PASS

total 5825 7.93 <30.00 PASS

Ant5 5180 3.51 <11.00 PASS

11AX20MIMO Ant18 5180 3.1 <11.00 PASS
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total 5180 6.32 <11.00 PASS
Ant5 5220 3.71 <11.00 PASS
Antl18 5220 3.23 <11.00 PASS
total 5220 6.49 <11.00 PASS
Ant5 5240 3.58 <11.00 PASS
Antl18 5240 3.07 <11.00 PASS
total 5240 6.34 <11.00 PASS
Ant5 5260 741 <11.00 PASS
Ant18 5260 7.2 <11.00 PASS
total 5260 10.32 <11.00 PASS
Ant5 5300 7.67 <11.00 PASS
Ant18 5300 7.2 <11.00 PASS
total 5300 10.45 <11.00 PASS
Ant5 5320 7.59 <11.00 PASS
Antl18 5320 6.83 <11.00 PASS
total 5320 10.24 <11.00 PASS
Ant5 5500 5.36 <11.00 PASS
Antl18 5500 5.86 <11.00 PASS
total 5500 8.63 <11.00 PASS
Ant5 5580 5.31 <11.00 PASS
Ant18 5580 5.76 <11.00 PASS
total 5580 8.55 <11.00 PASS
Ant5 5700 5.55 <11.00 PASS
Ant18 5700 5.39 <11.00 PASS
total 5700 8.48 <11.00 PASS
Ant5 5720 UNII-2C 5.39 <11.00 PASS
Ant18 5720 UNII-2C 4.94 <11.00 PASS
total 5720 UNII-2C 8.18 <11.00 PASS
Ant5 5720 UNII-3 0.64 <30.00 PASS
Ant18 5720 UNII-3 0.15 <30.00 PASS
total 5720 UNII-3 341 <30.00 PASS
Ant5 5745 4.73 <30.00 PASS
Ant18 5745 4.86 <30.00 PASS
total 5745 7.81 <30.00 PASS
Ant5 5785 4.42 <30.00 PASS
Ant18 5785 4.73 <30.00 PASS
total 5785 7.59 <30.00 PASS
Ant5 5825 4.02 <30.00 PASS
Ant18 5825 4.55 <30.00 PASS
total 5825 7.30 <30.00 PASS
Ant5 5190 0.1 <11.00 PASS
Ant18 5190 -0.43 <11.00 PASS
total 5190 2.85 <11.00 PASS
Ant5 5230 0.49 <11.00 PASS
Ant18 5230 -0.41 <11.00 PASS
HAX40MIMO total 5230 3.07 <11.00 PASS
Ant5 5270 4.14 <11.00 PASS
Ant18 5270 3.73 <11.00 PASS
total 5270 6.95 <11.00 PASS
Ant5 5310 1.94 <11.00 PASS
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Ant18 5310 1.29 <11.00 PASS
total 5310 4.64 <11.00 PASS
Ant5 5510 2.17 <11.00 PASS

Antl18 5510 2.01 <11.00 PASS
total 5510 5.10 <11.00 PASS
Ant5 5550 2.3 <11.00 PASS

Antl18 5550 2.55 <11.00 PASS
total 5550 5.44 <11.00 PASS
Ant5 5670 2.25 <11.00 PASS

Ant18 5670 2.68 <11.00 PASS
total 5670 5.48 <11.00 PASS
Ant5 5710_UNII-2C 2.21 <11.00 PASS

Antl18 5710 _UNII-2C 1.87 <11.00 PASS
total 5710 _UNII-2C 5.05 <11.00 PASS
Ant5 5710_UNII-3 -3.9 <30.00 PASS

Antl18 5710_UNII-3 -3.61 <30.00 PASS
total 5710_UNII-3 -0.74 <30.00 PASS
Ant5 5755 1.52 <30.00 PASS

Antl18 5755 1.85 <30.00 PASS
total 5755 4.70 <30.00 PASS
Ant5 5795 1.16 <30.00 PASS

Antl18 5795 1.16 <30.00 PASS
total 5795 4.17 <30.00 PASS
Ant5 5210 -4.14 <11.00 PASS

Antl18 5210 -2.57 <11.00 PASS
total 5210 -0.27 <11.00 PASS
Ant5 5290 -3.27 <11.00 PASS

Ant18 5290 -1.78 <11.00 PASS
total 5290 0.55 <11.00 PASS
Ant5 5530 -5.23 <11.00 PASS

Ant18 5530 -4.81 <11.00 PASS
total 5530 -2.00 <11.00 PASS
Ant5 5610 -2.61 <11.00 PASS

11AX80MIMO Antl18 5610 -1.29 <11.00 PASS
total 5610 111 <11.00 PASS
Ant5 5690_UNII-2C -2.28 <11.00 PASS

Antl18 5690_UNII-2C -1.14 <11.00 PASS
total 5690_UNII-2C 1.34 <11.00 PASS
Ant5 5690_UNII-3 -5.31 <30.00 PASS

Ant18 5690_UNII-3 -3.96 <30.00 PASS
total 5690_UNII-3 -1.57 <30.00 PASS
Ant5 5775 -3.08 <30.00 PASS

Ant18 5775 -1.19 <30.00 PASS
total 5775 0.98 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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